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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG461129-01B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 15kHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0063
40 Normal Voltage 0.0030
30 Normal Voltage 0.0048
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0029
0 Normal Voltage 0.0035
PASS
-10 Normal Voltage 0.0077
-20 Normal Voltage 0.0178
-30 Normal Voltage 0.0096
20 Maximum Voltage 0.0163
20 Normal Voltage 0.0000
20 Mimimum Voltage 0.0106
Note: Normal Voltage = 110 V. ; Mimimum Voltage = 90 V. ; Maximum Voltage = 264 V.
TEL : 886-3-327-3456 Page Number : A7-150f 15
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ssamonias. FCC RADIO TEST REPORT Report No. : FG461129-01B

LTE Band 26 (Part 90S)

Peak-to-Average Ratio

Mode LTE Band 26 / 15kHz
Mod. BPSK QPSK Limit: 13dB
T Size 1T 1T Full T Result
Lowest CH 2.58 2.06 4.09
Middle CH 2.52 2.00 3.88 PASS
Highest CH 2.58 2.06 4.09
TEL : 886-3-327-3456 Page Number : A8-10f 16
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.: FG461129-01B

26dB Bandwidth

Mode LTE Band 26 : 26dB(kHz)
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG461129-01B

LTE Band 26
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ssamonias. FCC RADIO TEST REPORT Report No. : FG461129-01B

Occupied Bandwidth

Mode LTE Band 26 : OB(kHz)
Subca_rner 15k
Spacing
Mod. QPSK
Lowest CH 184.22
Middle CH 184.62
Highest CH 184.62
TEL : 886-3-327-3456 Page Number : A8-6 of 16
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SPORTON LAB.
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Report No. : FG461129-01B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01B

Emission masks — In-band emissions

LTE Band 26 / 3.75kHz / BPSK

Lowest Band Edge /1T

Highest Band Edge /1 T

] I o
Spectrum “é? Spectrum =
Ref Level 25.00 d2m  Offset 11.40 dB @ RBW 300 Hz ReflLevel 25.00 dBm  Offset 11.40 dB & RBW 300 Hz
o Att 30d8 SWT 53ms @ VBW 1kHz Mode Auto FFT lo Att 0de SWT 6.3ms @ VBW 1kHz Mode Auto FFT
GAT:EXT GAT:EXT
@ LR AvagPwr @ LRm AvgPwr
M1[1] -29.02 dBm)| 20 d M1[1] 29.94 dBm
20 dem 814.000000 MHz s 824.002000 MHz
10 dBm 10 di
od
| 1048 |
D1 -13.000 dénr I D1 -13.000 dBrm ﬁ
20 dB }
1 1 \lr 1
1 o H
| 0 g8 lm
40 dBr thl
Wl -50 dBm il
f "W
o Wa\nw | o0 dem Al it
M«W‘ W'n ] | \nf fﬂ'\M il N
el LTIV TINTONY (| IR R 2 A st
A ‘ KLt e} ULty ey T R TR [TV
CE814.0 MH= 1001 pts Span 1.0 MHz ) | | CF 824.0 MHz 1001 pts Span 1.0 MHz
il Measuring... LULLLLLED G il | wait for Trigger... SURRRNAND WG P
- “

Date: 14.AUG.2024 00:15:21

AL

LTE Band 26 / 3.75kHz / QPSK

Lowest Band Edge /1T

Highest Band Edge /1 T

Spectrum ﬂ%’ Spectrum ‘:E,J
Ref Level 25.00 d2m  Offset 11.40 dB @ RBW 300 Hz ReflLevel 25.00 dBm  Offset 11.40 dB & RBW 300 Hz
o Att 30d8 SWT 53ms @ VBW 1kHz Mode Auto FFT lo Att 0de SWT 6.3ms @ VBW 1kHz Mode Auto FFT
GAT:EXT GAT:EXT
@ LR AvagPwr @ LRm AvgPwr
M1[1] -25.11 dBm)| 20 d M1[1] 24.69 dBm
20 dém 814.000000 MHz s 824.002000 MHz
10 dBm 10 di
od
i 10 ds
D1 -13.000 dénr D1 -13.000 dBrm
20 dB
-30 de
-40 dBm: -40 dBm
-50 dBm i i -50 dem:
ufl
60 dem IilJ‘ll\'Mijh I 60 dem fl‘ﬂ "IW‘IL ']
! !
e hy T
y A AN
J.WMW e || T s Wbt b I
CE814.0 MH= 1001 pts Span 1.0 MHz ) | | CF 824.0 MHz 1001 pts Span 1.0 MHz
T - —
il Measuring...  @EARRRRNN W I A
%

Date: 14.AUG.2024 00:13:54

AL

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A8-8 of 16



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01B

LTE Band 26 / 15kHz / BPSK

Lowest Band Edge /1T

Highest Band Edge /1T

Spectrum

(=)

Ref Level 25.00 d8m Offset 11.40 d& & RBW 300 Hz

Spectrum

(=)

Ref Level 25.00 dém Offset 11.40 dB@ & RBW 300 Hz

o att 30de SWT  653ms @ VBW 1kHz Mode Auto FFT [ Att 30de SWT  63ms & VBW 1kHz Mode Auto FFT
GAT:EXT GAT:EXT
@ LR AvagPwr @ LRm AvgPwr
M1[1] -26.74 dBm| M1[1] 23.90 dBm
20 dém 813.996000 MHz 20d 824.003000 MHz
10 dBm 10 di
0 db
! 10 dB |
-13.000 dBnr ,“ D1 -13.000 dBrm ’A
#'\ 20 i
o
‘f ﬁ o H[ I
il JI f\ l““ A‘
ML i‘\’“‘\‘ll‘“ _40 derr H\lm‘h ‘ |
T PEYA, R ALALT
| e it 50 dem: ;, THH —
| i Il
,lul i I/I,
¥ i) &0ds . by
—F ]11, B Fw‘.. —
e . ] | 2098 =i o e —
1001 pts Spﬂ_n 1.0 MHz CF 824.0 MHz 1001 pts Span 1.0 MHz
- — —
Measuring...  EUANEREND W0 AL L Measuring...  WERERRRAN G A
Date: 14.AUG.202 1 1 14.A1 01:01:04
TEL : 886-3-327-3456 Page Number 1 A8-9 of 16

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG461129-01B

LTE Band 26 / 15kHz / QPSK

Lowest Band Edge /1T Highest Band Edge /1 T

Spectrum “é? Spectrum L

Ref Level 25.00 d2m  Offset 11.40 dB @ RBW 300 Hz ReflLevel 25.00 dBm  Offset 11.40 dB & RBW 300 Hz
le Att 30de SWT £3ms @ VBW 1kHz Mode Auto FFT lo Att 30de  SWT 6.3ms @ VBW 1kHz Mode Auto FFT
GAT:EXT GAT:EXT
@ LR AvagPwr @ LRm AvgPwr
M1[1] -25.74 dBm| M1[1] 24.88 dBm
20 dem 813.997000 Mz | [| 2° 98 824.004000 MHz
10 dBm wd
0 di
t -10 de
D1 -13.000 dBrmr HA D1 -13.000 dBn
-20 dem 20 de

[
il e N
mﬂN Uit 'W Wi
i .me% MM

-50 dBm !W -50 dem: nlﬂll it ﬁ
-60 dem —* m‘ﬁh 60 dBmy 'IJM‘ * I‘M\L —
o l A ]
70 dem—— ] || 20t = R
CF 814.0 MHz 1001 pts Spa_n 1.0 MHz CF 824.0 MHz 1001 pts Bpt:l 1.0 MHz
T | easuring... EARAARNLD W0 il )i 7 easuring...”” QUNNNNRED WA Y

Date: 14.AUG.2024 01:04:57

Lowest Band Edge / Full T Highest Band Edge / Full T

Spectrum @*||| Spectrum i

Ref Level 25.00 d2m  Offset 11.40 dB @ RBW 300 Hz ReflLevel 25.00 dBm  Offset 11.40 dB & RBW 300 Hz
le Att 30de SWT £3ms @ VBW 1kHz Mode Auto FFT lo Att 30de  SWT 6.3ms @ VBW 1kHz Mode Auto FFT
GAT:EXT GAT:EXT
@ LR AvagPwr @ LRm AvgPwr
M1[1] -40.77 dBm| M1[1] 36.61 dBm
20 dem 813.997000 Mz | [| 2° 98 824.002000 MHz
10 dBm wd
0 di
.10 dB
D1 -13.000 dénr D1 -13.000 dBn

|
Wi ™
W“W | wnmmmmmmm

e

| [
CF 814.0 MHz 1001 pts Span 1.0 MHz J CF 824.0 NllHZ 1001 pts Span 1.0 MHz
T | easuring... EERNRAND W il )i 7 easuring...”” SHERRNRID WA A
Date: 14.AUG.2024 01:1B:17 & 14.AUG.2024 1 04
TEL : 886-3-327-3456 Page Number : A8-10 of 16

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01B

Emission masks — Out of band emissions
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Report No. : FG461129-01B
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG461129-01B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 15kHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0027
40 Normal Voltage 0.0060
30 Normal Voltage 0.0114
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0099
0 Normal Voltage 0.0071
PASS
-10 Normal Voltage 0.0063
-20 Normal Voltage 0.0048
-30 Normal Voltage 0.0095
20 Maximum Voltage 0.0056
20 Normal Voltage 0.0000
20 Mimimum Voltage 0.0038
Note: Normal Voltage = 110 V. ; Mimimum Voltage = 93.5 V. ; Maximum Voltage = 264.5 V.
TEL : 886-3-327-3456 Page Number : AB-15 of 16
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Report No. :

FG461129-01B

Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15kHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0061
40 Normal Voltage 0.0049
30 Normal Voltage 0.0107
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0022
0 Normal Voltage 0.0046
PASS
-10 Normal Voltage 0.0012
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0119
20 Normal Voltage 0.0000
20 Mimimum Voltage 0.0061
Note: Normal Voltage = 110 V. ; Mimimum Voltage = 90 V. ; Maximum Voltage = 264 V.
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.: FG461129-01B
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Conducted Spurious Emission
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG461129-01B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 15kHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0027
40 Normal Voltage 0.0060
30 Normal Voltage 0.0114
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0099
0 Normal Voltage 0.0071
PASS
-10 Normal Voltage 0.0063
-20 Normal Voltage 0.0048
-30 Normal Voltage 0.0095
20 Maximum Voltage 0.0056
20 Normal Voltage 0.0000
20 Mimimum Voltage 0.0038
Note: Normal Voltage = 110 V. ; Mimimum Voltage = 90 V. ; Maximum Voltage = 264 V.
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Appendix B. Test Results of Radiated Test
B1l.Summary of each worse mode
<Sample 2>
Freq | Level Ant Factor| Amp\Cbl | Filter EIRPCF Reading Limit | Margin
Mode | Part Band Ch Det Pol | Ant
(MHz) | (dBm) (dB) (dB)  (dB) (dB) | (dBuV) (dBm) (dB)
2 Part 22H| NB-loTB5 M | 1680 -57.47 RMS 28.70 -52.04 | 0.31  -95.23 60.79 | -13.00| -44.47 | V |NB-loT
4 Part 22H NB-loT B26) M = 1680 -56.82 RMS 28.70 -52.04 0.31  -95.23 61.44 | -13.00 -43.82| V | NB-loT
2 Part 24E NB-loTB2 M | 3765 | -45.60 RMS 33.26 -48.94 | 0.67 | -95.23 | 64.64 -13.00 -32.60 | V | NB-loT
2 Part 27H NB-loT B12 M | 1416 -46.64 RMS 28.50 -52.75 | 0.41  -95.23 7243 | -13.00| -33.64  H | NB-loT
2 Part 27L NB-loTB4 | M | 3465 -41.64 RMS 33.01 -49.13 | 0.76 @ -95.23 68.95 -13.00| -28.64  H |NB-loT
4 Part 27F NB-loT B13 M | 1568 | -49.02 RMS 27.70 -52.32 | 0.33 | -95.23 70.50 | -42.15| -6.87 H | NB-loT
2 Part 90S NB-loT B26 M | 1640 | -53.77 RMS 28.60 -52.14 | 0.31  -95.23 64.69 | -13.00| -40.77 | H |NB-loT
8 Part 90S NB-loT B26. M 1648 | -55.43 RMS 28.68 -52.12 | 0.31  -95.23 62.93 | -13.00 -42.43 | H | NB-loT
<Sample 4>
Freq @ Level Ant Factor| Amp\Cbl | Filter EIRPCF Reading Limit | Margin
Mode | Part Band Ch Det Pol | Ant
(MHz) | (dBm) (dB) (dB) (dB)  (dB) | (dBuV) | (dBm) | (dB)
5 Part 27F NB-loT B13 M @ 1568 -58.24  RMS 27.70 -52.32 | 0.33 | -95.23 61.28 | -42.15 -16.09 | H | NB-loT
9 Part 90S NB-loT B26. M 1640  -56.12 RMS 28.60 -52.14 | 0.31  -95.23 62.34 | -13.00 -43.12| H | NB-loT
TEL : 886-3-327-3456 Page Number : B1 of B30
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NB-loT
Part 22H Mode 2
NB-loT B5 15k Ch20401 1RB0O BPSK
L
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 > 3
1
-F0.0
-80
1000 2600. 4200. T400. 9000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: -12 32m HF_ANT_@©86875962 Horizontal
Mode MBIOT Band 5 15k CH28461 1RBE BPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 le48.88 -58.58 RMS 28.868 -32.12 2.31 -95.23 49.86 -13.88 -55.5@ Horizontal
2 2472 .28 -54.99 RMS 32.1e -58.41 @8.38 -95.23 48.25 -132.68 -51.99 Horizontal
3 F296.88 -54.38 RM5 32.79 -49.21 8.14 -95.23 47.15 -13.6868 -51.36 Horizontal
0Lewel (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 > 3
1
-F0.0
-80
1000 2600, 4200, T400. 2000
Frequency (MHz)
Site : B3CHeT-HY
Condition: -1323 3m HF_ANT_ 88875962 Vertical
Mode MBIOT Band 5 15k CH28461 1RB@ BPSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1548 .88 -58.58 RMS 28.68 -52.12 2.31 -95.23 49.86 -13.88 -55.58 Vertical
2 2472 .28 -54.87 RMS 32.1e -58.41 @.38 -95.23 48.37 -13.88 -51.87 WVertical
3 I296.88 -54.15 RMS 32.79 -49.21 .14 -95.23 47.36 -13.88 -51.15 Vertical
TEL : 886-3-327-3456 Page Number : B2 of B30

FAX . 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No.: FG461129-01B
NB-loT
Part 22H Mode 2
NB-loT B5 15k Ch20525 1RB0O BPSK
M
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
1
-60.0 > 3
-F0.0
-80
1000 2600. 4200. T400. 9000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: -12 32m HF_ANT_@©86875962 Horizontal
Mode MBIOT Band 5 15k CH28525 1RBE BPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 lege.aa@ -58.535 RMS 28.782 -32.84 2.31 -95.23 59.71 -13.88 -45.55 Horizontal
2 251e.a28 -55.85 RMS 32.48 -58.34 @8.25 -95.23 47.87 -132.668 -52.85 Horizontal
3 F346.88 -54.72 RMS 32.89 -49.17 8.14 -95.23 45.65 -13.6868 -51.72 Horizontal
0Lewel (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
1
-60.0 >
-F0.0
-80
1000 2600, 4200, T400. 2000
Frequency (MHz)
Site : B3CHeT-HY
Condition: -1323 3m HF_ANT_ 88875962 Vertical
Mode MBIOT Band 5 15k CH28525 1RB@ BPSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 ls8e.88 -57.47 RMS 28.78 -52.84 2.31 -95.23 58.79 -13.88 -44.47 Vertical
2 251e.a228 -54.98 RMS 32.48 -58.34 @.25 -95.23 48.682 -13.868 -51.96 Vertical
3 33465.88 -64.76 RMS 32.89 -49.17 .14 -95.23 46.61 -13.88 -51.76 Vertical
TEL : 886-3-327-3456 Page Number : B3 of B30

FAX . 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No.: FG461129-01B
NB-loT
Part 22H Mode 2
NB-loT B5 15k Ch20649 1RB0O BPSK
H
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 5 3
-F0.0
-80
1000 2600, 4200. T400. 9000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: -12 32m HF_ANT_@©86875962 Horizontal
Mode MBIOT Band 5 15k CH28649 1RBE BPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 le9c.88 -58.72 RMS 28.76 -32.88 2.31 -95.23 49.44 -13.88 -55.72 Horizontal
2 2547 .28 -54.88 RMS 32.57 -58.27 8.28 -95.23 47.93 -132.668 -51.86 Horizontal
3 F396.88 -54.82 RMS 33.88 -49.13 8.15 -95.23 47.11 -13.668 -51.82 Horizontal
0Lewel (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 5 3
-F0.0
-80
1000 2600, 4200, T400. 2000
Frequency (MHz)
Site : B3CHeT-HY
Condition: -1323 3m HF_ANT_ 88875962 Vertical
Mode MBIOT Band 5 15k CH28:649 1RBE@ BPSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1695 .88 -58.88 RMS 28.76 -52.88 2.31 -95.23 49.36 -13.88 -55.88 Vertical
2 2547 .28 -54.52 RMS 32.57 -58.27 @.28 -95.23 48.21 -13.868 -51.52 Vertical
3 3I396.88 -563.98 RMS 353.88 -49.13 .15 -95.23 47.15 -13.88 -58.98 Vertical
TEL : 886-3-327-3456 Page Number : B4 of B30

FAX . 886-3-328-4978
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NB-loT
Part 22H Mode 4
NB-10T B26 15k Ch26791 1RB0O BPSK
L
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 3
1
-F0.0
-80
1000 2600. 4200. T400. 9000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: -12 32m HF_ANT_@©86875962 Horizontal
Mode MBIOT Band 26 15k CH26791 1RBE BPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 le48.88 -58.58 RMS 28.868 -32.12 2.31 -95.23 49.86 -13.88 -55.5@ Horizontal
2 2472 .28 -55.12 RMS 32.1e -58.41 8.38 -95.23 48.12 -132.68 -52.12 Horizontal
3 F295.88@ -54.42 RMS 32.79 -49.21 B.14 -95.23 47.89 -13.668 -51.42 Horizontal
0Lewel (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 5 3
1
-F0.0
-80
1000 2600, 4200, T400. 2000
Frequency (MHz)
Site : B3CHeT-HY
Condition: -1323 3m HF_ANT_ 88875962 Vertical
Mode MBIOT Band 26 15k CH2&6791 1RB@ BPSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1548 .88 -58.58 RMS 28.68 -52.12 2.31 -95.23 49.78 -13.88 -55.58 Vertical
2 2472 .28 -55.87 RMS 32.1e -58.41 @.38 -95.23 48.17 -132.88 -52.67 Vertical
3 3I296.88 -54.32 RMS 32.79 -49.21 .14 -95.23 47.19 -13.88 -51.32 vertical
TEL : 886-3-327-3456 Page Number : B5 of B30

FAX . 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No.: FG461129-01B
NB-loT
Part 22H Mode 4
NB-loT B26 15k Ch26915 1RB0O BPSK
M
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
1
-60.0 > 3
-F0.0
-80
1000 2600. 4200. T400. 9000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: -12 32m HF_ANT_@©86875962 Horizontal
Mode MBIOT Band 26 15k CH26915 1RBE BPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 leg8e.aa -59.79 RMS 28.782 -32.84 2.31 -95.23 58.47 -13.88 -46.79 Horizontal
2 2589 .88 -55.23 RMS 32.39 -58.34 @8.25 -95.23 47.76 -132.668 -52.23 Horizontal
3 3346.88 -54.58 RMS 32.89 -49.17 8.14 -95.23 45.81 -13.688 -51.56 Horizontal
0Lewel (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
1
-60.0
2
-F0.0
-80
1000 2600, 4200, T400. 2000
Frequency (MHz)
Site : B3CHeT-HY
Condition: -1323 3m HF_ANT_ 88875962 Vertical
Mode MBIOT Band 26 15k CH26915 1RB@ BPSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 ls8e.88 -56.82 RMS 28.78 -52.84 2.31 -95.23 51.44 -13.88 -43.82 VWertical
2 2529 .28 -55.28 RMS 32.39 -58.34 @.25 -95.23 47.65 -13.88 -52.28 Vertical
3 3346.88 -64.76 RMS 32.89 -49.17 .14 -95.23 46.61 -13.88 -51.76 Vertical
TEL : 886-3-327-3456 Page Number : B6 of B30

FAX . 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No.: FG461129-01B
NB-loT
Part 22H Mode 4
NB-loT B26 15k Ch27039 1RB0O BPSK
H
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 5 i
-F0.0
-80
1000 2600, 4200. T400. 9000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: -12 32m HF_ANT_@©86875962 Horizontal
Mode MBIOT Band 26 15k CH27839 1RBO BPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 le96.88 -59.18 RMS 28.76 -32.88 2.31 -95.23 49.85 -13.88 -56.10 Horizontal
2 2547 .28 -54.78 RMS 32.57 -58.27 8.28 -95.23 48.683 -132.668 -51.76 Horizontal
3 IF396.8@ -54.87 RMS 33.88 -49.13 B.15 -95.23 47.86 -13.6868 -51.687 Horizontal
0Lewel (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 5 3
-F0.0
-80
1000 2600, 4200, T400. 2000
Frequency (MHz)
Site : B3CHeT-HY
Condition: -1323 3m HF_ANT_ 88875962 Vertical
Mode MBIOT Band 26 15k CH27839 1RB@ BPSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1695.88 -58.93 RMS 28.76 -52.88 2.31 -95.23 49,23 -13.88 -55.93 vertical
2 2547 .28 -55.33 RMS 32.57 -58.27 @.28 -95.23 47.46 -13.88 -52.33 Vertical
3 3396.88 -64.16 RMS 353.88 -49.13 .15 -95.23 46.97 -13.88 -51.16 Vertical
TEL : 886-3-327-3456 Page Number : B7 of B30

FAX . 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No.: FG461129-01B
NB-loT
Part 24E Mode 2
NB-loT B2 15k Ch18601 1RB0O BPSK
L
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.07— 3
-70.0
-80
3000 10400, 17800. 25200, 32600. 40000
Frequency (MHz)
Site : B3CHe7-HY
Condition: -12 1m SHF-EHF_929176251 Horizontal
Mode MEB IOT Band 2 15K CH1E86681 1RBE BPSK
Ant AmphCb Filter Readin Limit
Freq Level Detector Factor 1 EIRPCF E Margin Pol
MH=z dBm dB/m dB dB dB dBu dBm dB
1 I7es.e2 -g3.84 RMS S33.11 -49.88 2.87 -935.23 45.681 -13.88 -52.34 Horizontal
2 S5558.88 -52.53 RMS 34.78 -44.16 @.51 -95.23 41.59 -13.88 -49.53 Horizontal
3 FI9s.ee -82.15 RMS 35.71 -42.98 8.32 -95.23 48.83 -13.88 -49.15 Horizontal
0Lewel (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 2
-70.0
-80
3000 10400, 17800, 25200, 32600. 40000
Frequency (MHz)
Site : B3CHe7-HY
Condition: -13 1m SHF-EHF_2178251 Vertical
Mode MEB IOT Band 2 15K CH1E8681 1RBE BPSK
Ant AmphCb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MH=z dBm dB/m dB dB dB dBu\ dBm dB
a I7as.ee -s83.89 RMS 33.11 -49.88 2.87 -95.23 45.56 -13.88 -58.89 Vertical
2 S5558.88 -52.89 RMS 34.78 -44.16a @.51 -95.23 42.83 -13.88 -49.89 Vertical
3 F395.88 -62.856 RMS 35.71 -42.98 a.32 -95.23 48.12 -13.88 -49.86 Vertical
TEL : 886-3-327-3456 Page Number : B8 of B30

FAX . 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No.: FG461129-01B
NB-loT
Part 24E Mode 2
NB-loT B2 15k Ch18900 1RB0O BPSK
M
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
1
-50.0
-60.0 2
-70.0
-80
3000 10400, 17800. 25200, 32600. 40000
Frequency (MHz)
Site : B3CHe7-HY
Condition: -12 1m SHF-EHF_929176251 Horizontal
Mode MEB IOT Band 2 15K CH1E89686 1RBE BPSK
Ant Ampi\Cbh Filter Readin Limit
Freq Level Detector Factor 1 EIRPCF E Margin Pol
MH=z dBm dB/m dB dB dB dBu dBm dB
1 3785.89 -46.45 RMS 33.26 -48.94 e.87 -935.23 63.79 -13.88 -33.45 Horizontal
2 5648. .88 -59.856 RMS 34.94 -43 .86 8.47 -95.23 43.82 -13.688 -456.86 Horizontal
= Fa3e.aa -52.47 RMS 35.682 -43.81 B.34 -95.23 39.81 -13.88 -49.47 Horizontal
0Lewel (dBm)
-10.0 13
-20.0
-30.0
-40.0
1
-50.0 5
-60.0 =
-70.0
-80
3000 10400, 17800, 25200, 32600. 40000
Frequency (MHz)
Site : B3CHe7-HY
Condition: -13 1m SHF-EHF_2178251 Vertical
Mode MEB IOT Band 2 15K CH1E8988 1RBE BPSK
Ant Amph\Cb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MH=z dBm dB/m dB dB dB dBu\ dBm dB
a I7e5 .88 -45.68 RMS 33.26 -48.94 2.87 -95.23 54.64 -13.88 -32.608 Vertical
2 564828 -54.75 RMS 34.94 -43 .86 @.47 -95.23 48.93 -13.688 -41.75 Vertical
3 753e.88 -59.87 RMS 35.62 -43.81 a.34 -95.23 42 .41 -13.88 -46.87 Vertical
TEL : 886-3-327-3456 Page Number : B9 of B30

FAX . 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No.: FG461129-01B
NB-loT
Part 24E Mode 2
NB-loT B2 15k Ch19199 1RB0 BPSK
H
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0] 2 3
-70.0
-80
3000 10400, 17800. 25200, 32600. 40000
Frequency (MHz)
Site : B3CHe7-HY
Condition: -12 1m SHF-EHF_929176251 Horizontal
Mode MEB IOT Band 2 15K CH19199 1RBE BPSK
Ant Ampi\Cbh Filter Readin Limit
Freq Level Detector Factor 1 EIRPCF E Margin Pol
MH=z dBm dB/m dB dB dB dBu dBm dB
1 3825.88 -52.91 RMS 33.45 -48.99 @.686 -95.23 47.11 -13.88 -49.91 Horizontal
2 573e.2@ -5l1.58 RMS 35.28 -43 .68 B8.35 -95.23 41.78 -13.6868 -48.568 Horizontal
= Fa3s5.8@8 -8l.65 RMS 35.98 -42 .88 B.35 -95.23 48.21 -13.88 -48.65 Horizontal
0Lewel (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.07— 3
-70.0
-80
3000 10400, 17800, 25200, 32600. 40000
Frequency (MHz)
Site : B3CHe7-HY
Condition: -13 1m SHF-EHF_2178251 Vertical
Mode MEB IOT Band 2 15K CH191929 1RB@® BPSK
Ant AmphCb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MH=z dBm dB/m dB dB dB dBu\ dBm dB
a I825.88 -B83.38 RMS 33.45 -48.98 2.686 -95.23 45.64 -13.88 -58.38 Vertical
2 573@.28 -5l1.69 RMS 35.28 -43 .68 @.35 -95.23 41.59 -13.88 -48.69 Vertical
3 TE35.88 -581.83 RMS 35.98 -42.88 8.35 -95.23 48 .83 -13.88 -48.83 Vertical
TEL : 886-3-327-3456 Page Number : B10 of B30

FAX . 886-3-328-4978
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NB-loT

Level (dBm)

<04 . —

3 MMWWWW
2600. 4200. 7400. 9000
Frequency (MHz)
Site : O3CHO7-HY
Condition: 700 AC BAND 3m HF_ANT_©©075962 Horizontal
Mode : NBIOT Band 12 15K CH23011 1RB© BPSK
Ant Amp\Cb Filter Readin Limit
Freq Level Detector Factor b | EIRPCF g Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
x 1490.00 -69.41 RMS 28.60 -52.80@ ©.42 -95.23 49.60 -13.00 -56.41 Horizontal
2 2096.00 -66.27 RMS 31.72 -51.1e ©.23 -95.23 48.11 -13.00 -53.27 Horizontal
3 2792.00 -64.45 RMS 32.32 -49.69 ©.25 -95.23 47.90 -13.00 -51.45 Horizontal
oLevel (dBm) -
-10.0| IVLAC'M
-20.0
-30.0

4200. 7400. 9000
Frequency (MHz)
Site : ©3CHO7-HY
Condition: 700 AC BAND 3m HF_ANT_©0075962 Vertical
Mode : NBIOT Band 12 15K CH23011 1RB©O BPSK
Ant Amp\Cb Filter Readin Limit
Freq Level Detector Factor p | EIRPCF g Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB

1 14©0.00 -69.30 RMS 28.60 -52.8@ ©.42 -95.23 49.71 -13.00 -56.30 Vertical

2 2096.0@ -65.83 RMS 31.72 -51.1e ©.23 -95.23 48.55 -13.00 -52.83 Vertical

3 2792.00 -63.77 RMS 32.32 -49.69 ©.25 -95.23 48.58 -13.00 -50.77 Vertical
TEL : 886-3-327-3456 Page Number : B11 of B30

FAX: 886-3-328-4978
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NB-loT

Level (dBm)

<04 . —

2 |
| g
3 WNWWMMWM
2600. 4200. 7400. 9000
Frequency (MHz)
Site : O3CHO7-HY
Condition: 700 AC BAND 3m HF_ANT_©©075962 Horizontal
Mode : NBIOT Band 12 15K CH23095 1RB© BPSK
Ant Amp\Cb Filter Readin Limit
Freq Level Detector Factor b | EIRPCF g Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
x 1416.00 -46.64 RMS 28.5@ -52.75 ©.41 -95.23 72.43 -13.00 -33.64 Horizontal
2 2128.€@ -58.33 RMS 31.98 -51.e4 ©.22 -95.23 55.74 -13.00 -45.33 Horizontal
3 2832.00 -64.47 RMS 32.4© -49.63 ©.26 -95.23 47.73 -13.00 -51.47 Horizontal
oLevel (dBm) -
-10.0| IVLAC'M
-20.0
-30.0 =

4200. 7400. 9000
Frequency (MHz)
Site : ©3CHO7-HY
Condition: 700 AC BAND 3m HF_ANT_©0075962 Vertical
Mode : NBIOT Band 12 15K CH23095 1RB©O BPSK
Ant Amp\Cb Filter Readin Limit
Freq Level Detector Factor p | EIRPCF g Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB

1 1416.00 -47.42 RMS 28.50 -52.75 ©.41 -95.23 71.65 -13.00 -34.42 Vertical

2 2128.00 -63.96 RMS 31.98 -51.e4 ©.22 -95.23 50.11 -13.00 -50.96 Vertical

3 2832.20 -64.81 RMS 32.40 -49.63 ©.26 -95.23 47.39 -13.00 -51.81 Vertical
TEL : 886-3-327-3456 Page Number : B12 of B30

FAX: 886-3-328-4978
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NB-loT

ol.evel {(aBm) -
-10.0| - i TOL AC BAND
e it e e e e o
4200. 7400. 9000
Frequency (MHz)
Site : ©3CHO7-HY
Condition: 700 AC BAND 3m HF_ANT_©©075962 Horizontal
Mode : NBIOT Band 12 15K CH23179 1RB©O BPSK
Ant Amp\Cb Filter Readin Limit
Freq Level Detector Factor b | EIRPCF g Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1432.00© -68.86 RMS 28.50 -52.7e ©.40 -95.23 50.17 -13.00 -55.86 Horizontal
2 2152.80 -65.21 RMS 31.98 -50.99 ©.21 -95.23 48.82 -13.00 -52.21 Horizontal
3 2864.00 -64.3@ RMS 32.60 -49.58 ©.26 -95.23 47.65 -13.00 -51.30 Horizontal
oLevel (dBm) -
-10.0| IVLAC'W
-20.0
-30.0 | T
=4 3 WMMWMMWM” —
2600. 4200. 7400. 9000
Frequency (MHz)
Site : ©3CHO7-HY
Condition: 700 AC BAND 3m HF_ANT_©0075962 Vertical
Mode : NBIOT Band 12 15K CH23179 1RB©O BPSK
Ant Amp\Cb Filter Readin Limit
Freq Level Detector Factor p | EIRPCF g Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1432.00 -68.71 RMS 28.50 -52.7e ©.40 -95.23 50.32 -13.080 -55.71 Vertical
2 2152.88 -65.32 RMS 31.98 -50.99 ©.21 -95.23 48.71 -13.00 -52.32 Vertical
3 2864.00 -64.12 RMS 32.60 -49.58 ©.26 -95.23 47.83 -13.00 -51.12 Vertical
TEL : 886-3-327-3456 Page Number : B13 of B30

FAX: 886-3-328-4978
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NB-loT

oLewel (dBm)
-10.0 t 1 -13
-20.0
-30.0¢
-40.0} 1 1
-50.0 + +
-60.0 ;\,.? ! 2 E =
-70.0}
6000. 9000. 12000. 15000. 18000
Frequency (MHz)
Site : ©3CHO7-HY
Condition: -13 3m HF_ANT_©©075962 Horizontal
Mode : NBIOT Band 4 15K Ch19951 1RB©O BPSK
Ant Amp\Cb Filter Readin Limit
Freq Level Detector Factor 1 EIRPCF g Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
h 3420.00 -62.67 RMS 33.1© -49.13 ©.80 -95.23 47.79 -13.00 -49.67 Horizontal
2 513©.80 -62.76 RMS 34.18 -45.94 ©.46 -95.23 43.77 -13.00 -49.76 Horizontal
3 6840.80 -61.49 RMS 35.72 -42.74 ©.65 -95.23 4©.11 -13.00 -48.49 Horizontal
olLevel (dBm)
-10.0 =19
-20.0 T 1 T
-30.0
-40.0
-50.0} t t
-60.0;‘: - e
-70.0}
6000. 9000. 12000. 15000. 18000
Frequency (MHz)
Site : ©3CHO7-HY
Condition: -13 3m HF_ANT_©O075962 Vertical
Mode : NBIOT Band 4 15K Ch19951 1RB© BPSK
Ant Amp\Cb Filter Readin Limit
Freq Level Detector Factor | EIRPCF g Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
;i 3420.00 -62.87 RMS 33.1© -49.13 ©.80 -95.23 47.59 -13.00 -49.87 Vertical
2 5138.00 -62.36 RMS 34.18 -45.94 ©.46 -95.23 44.17 -13.00 -49.36 Vertical
3 6840.00 -61.69 RMS 35.72 -42.74 ©.65 -95.23 39.91 -13.00 -48.69 Vertical
TEL : 886-3-327-3456 Page Number : B14 of B30

FAX: 886-3-328-4978
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NB-loT

oLe‘VOI (aBm)

-10.0

3000 6000. . 1 . 15000. 18000
Frequency (MHz)
Site : ©3CHe7-HY
Condition: -13 3m HF_ANT_©©075962 Horizontal
Mode : NBIOT Band 4 15K Ch2©6175 1RB@ BPSK
Ant Amp\Cb Filter Readin Limit
Freq Level Detector Factor 1 EIRPCF g Margin Pol
MHz dBm dB/m dBe dB dB dBuv dBm de
1 3465.00 -41.64 RMS 33.e1 -49.13 ©.76 -95.23 68.95 -13.80 -28.64 Horizontal
2 5285.e@ -57.59 RMS 34.52 -45.54 ©.31 -95.23 48.35 -13.00 -44.59 Horizontal
3 6938.88 -55.23 RMS 35.76 -42.89 ©.36 -95.23 46.77 -13.8@ -42.23 Horizontal
olLevel (dBm)
-10.0

3
2
A
A IS
P P W e
3000 6000. 9000. 1 . 15000. 18000
Frequency (MHz)
Site : ©3CHO7-HY
Condition: -13 3m HF_ANT_©©075962 Vertical
Mode : NBIOT Band 4 15K Ch2©175 1RB@ BPSK
Ant Amp\Cb Filter Readin Limit
Freq Level Detector Factor 1 EIRPCF g Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 3465.88 -42.21 RMS 33.e1 -49.13 @.76 -95.23 68.38 -13.€0 -29.21 Vertical
2 5285.8@ -54.27 RMS 34.52 -45.54 ©.31 -95.23 51.67 -13.80 -41.27 Vertical
3 6930.00 -51.3@ RMS 35.76 -42.89 ©.36 -95.23 S58.70 -13.ee -38.3@ Vertical
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG461129-01B

NB-loT

oLeve| (dBm)
-10.0 -13
-20.0
-30.0¢
-40.0} 1 1
-50.0 + +
WWW i inii
-70.0}
9000. 12000. 15000. 18000
Frequency (MHz)
Site : ©3CHO7-HY
Condition: -13 3m HF_ANT_©©075962 Horizontal
Mode : NBIOT Band 4 15K Ch20399 1RBO BPSK
Ant Amp\Cb Filter Readin Limit
Freq Level Detector Factor 1 EIRPCF g Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
h 3510.00 -63.28 RMS 32.76 -49.13 ©.73 -95.23 47.59 -13.00 -50.28 Horizontal
2 5265.00 -62.51 RMS 34.67 -45.29 ©.35 -95.23 42.99 -13.00 -49.51 Horizontal
3 7020.00 -62.41 RMS 35.66 -43.00 ©.18 -95.23 39.98 -13.00 -49.41 Horizontal
olLevel (dBm)
-10.0 -13
-20.0 T 1 T
-30.0
-40.0
-50.0} t t
-60.0; t 2 . vy
-70.0}
6000. 9000. 12000. 15000. 18000
Frequency (MHz)
Site : ©3CHO7-HY
Condition: -13 3m HF_ANT_©O075962 Vertical
Mode : NBIOT Band 4 15K Ch2©399 1RBO© BPSK
Ant Amp\Cb Filter Readin Limit
Freq Level Detector Factor | EIRPCF g Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
;i 3510.00 -63.66 RMS 32.76 -49.13 ©.73 -95.23 47.21 -13.00 -50.66 Vertical
2 5265.00 -62.86 RMS 34.67 -45.29 ©.35 -95.23 43.44 -13.00 -49.06 Vertical
3 7020.00 -62.43 RMS 35.66 -43.00 ©.18 -95.23 39.96 -13.00 -49.43 Vertical
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samranas. FCC RADIO TEST REPORT Report No.: FG461129-01B
NB-loT
Part 27F Mode 4
NB-loT B13 15k Ch23181 1RBO BPSK
L
ULeveI (dBm)
-10.0 TO0 AC BAND
-20.0
-30.0
-40.0
-50.0
-60.0
= 3
-70.0 1
-80
1000 2600, 4200. T400. 9000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: 786 AC BAND 32m HF_ANT_806875962 Horizontal
Mode MBIOT Band 12 15K CH22181 1RBO BPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 155z2.88 -78.83 RMS 27.82 -32.36 2.34 -95.23 48.80 -13.88 -57.83 Horizontal
2 2328.88 -55.838 RMS 32.1e -58.57 B8.32 -95.23 45.68 -132.868 -53.86 Horizontal
3 F1i1z.@8@ -85.77 RMS 32.85 -49.33 B.18 -95.23 45.96 -13.688 -52.77 Horizontal
0Lewel (dBm)
-10.0 TOO AC BAND
-20.0
-30.0
-40.0
-50.0
-60.0
3
-70.0 i
-80
1000 2600, 4200, T400. 2000
Frequency (MHz)
Site : B3CHeT-HY
Condition: 7@© AC BAND 3m HF_ANT_@ee7y5962 Vertical
Mode MBIOT Band 12 15K CH22181 1RB@ BPSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1552.88 -71.85 RMS 27.82 -52.36 2.34 -95.23 48.58 -13.88 -58.85 vVertical
2 2328.88 -56.93 RMS 32.1e -58.57 @.32 -95.23 45.55 -13.88 -53.93 Vertical
3 3112.88 -585.41 RMS 32.685 -49.33 a.18 -95.23 46.32 -13.88 -52.41 Vertical
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NB-loT
Part 27F Mode 4
NB-loT B13 15k Ch23230 1RBO BPSK
M
ULeveI (dBm)
-10.0 TO0 AC BAND
-20.0
-30.0
-40.0
1
-50.0
-60.0 2 3
:TuUL«mJLM
-80
1000 2600, 4200. T400. 9000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: 786 AC BAND 32m HF_ANT_806875962 Horizontal
Mode MBIOT Band 12 15k CH232238 1RBO BPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1S68.88 -49.82 RMS 27.78 -532.32 2.33 -95.23 7e.se -42.15 -6.87 Horizontal
2 2352.88 -58.12 RMS 3I2.88 -58.52 2.34 -95.23 53.31 -13.86 -47.12 Horizontal
3 3128.88 -83.89 RMS 32.59 -49.32 B.17 -95.23 47.98 -13.668 -58.89 Horizontal
0Lewel (dBm)
-10.0 TOO AC BAND
-20.0
-30.0
-40.0
-50.0 1
-60.0 > 3
—TU.UHL"JIL\"\'-
-80
1000 2600, 4200, T400. 2000
Frequency (MHz)
Site : B3CHeT-HY
Condition: 7@© AC BAND 3m HF_ANT_@ee7y5962 Vertical
Mode MBIOT Band 12 15k CH22238 1RB@ BPSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1568 .88 -58.99 RMS 27.78 -52.32 @.33 -95.23 58.53 -42.15 -8.84 Vertical
2 2352.88 -52.569 RMS 32.88 -58.52 2.34 -95.23 58.74 -13.88 -49.69 Vertical
3 I128.88 -59.97 RMS 32.59 -49.32 a.17 -95.23 51.82 -13.88 -45.97 Vertical
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NB-loT
Part 27F Mode 4
NB-loT B13 15k Ch23279 1RBO BPSK
H
ULeveI (dBm)
-10.0 TO0 AC BAND
-20.0
-30.0
-40.0
-50.0
-60.0
= 3
-F0.0
-80
1000 2600, 4200. T400. 9000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: 786 AC BAND 32m HF_ANT_806875962 Horizontal
Mode MBIOT Band 12 15K CH232279 1RBO BPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1s7e.8@ -Ve.l7 RMS 27 .78 -32.38 2.32 -95.23 49.34 -42.15 -28.82 Horizontal
2 2358 .88 -55.59 RMS 2.8 -58.51 B8.35 -95.23 45.868 -13.88 -53.69 Horizontal
3 3144 .88 -85.89 RMS 32.52 -49.32 B.16 -95.23 45.98 -13.688 -52.89 Horizontal
0Lewel (dBm)
-10.0 TOO AC BAND
-20.0
-30.0
-40.0
-50.0
-60.0
2
-F0.0
-80
1000 2600, 4200, T400. 2000
Frequency (MHz)
Site : B3CHeT-HY
Condition: 7@© AC BAND 3m HF_ANT_@ee7y5962 Vertical
Mode MBIOT Band 12 15K CH22279 1RB@ BPSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1576 .88 -59.99 RMS 27.78 -52.38 @.32 -95.23 49.52 -42.15 -27.84 vertical
2 238 .88 -56.42 RMS I2.88 -58.51 @.35 -95.23 47.687 -132.88 -53.42 Vertical
3 3144 .88 -685.41 RMS 32.52 -49.32 ea.16 -95.23 46.46 -13.868 -52.41 Vertical
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